
1

2

3

4

5

7

4

3

6

7 8 9

1：Chair component

10

11

12
13

14
15
16
17
18
19
20

21

22
23

2
3
4



No. ART NAME Qty
1 UR760-00006 Chair 1

2 UG700-00022 Nut - M8 8

3 U455-00053 Spring washer - Ø8 12

4 U455-00061 Washer - 8
5 UR810-00001 Connecting plate 1

6 UA516-00042 Screw - 8*20 8

7 UA516-00008 Screw - 8*16 8

8 UR760-00009 Right rail 1

9 UR760-00008 Left rail 1

10 UR200-00061 Bolt -10*25  2

11 UR810-00002 Surporting plate 1

12 UR810-00003 Damping spring 2

13 U455-00029 Washer - 10 2

14 UZT85-00002 Nut - M10  2

15 UR760-00016 Cushion 2

16 UR760-00023 Stage bolt 2

17 UR760-00011 Washer 2

18 U455-00007 Nut - M8 2

19 UR760-00014 Bolt - 8*45  1

20 UR760-00015 Bush 1

21 UR760-00018 Cap 1

22 UR810-00004 Pressing spring 1

23 UR810-00005 Switch 1

Part 1: Chair Component

12



2：Grass catcher assembly

3

4

5

6

7

2

8

9
10

11

12

13

14

1

15



No. ART NAME Qty
1 UR810-00006 Grass catcher cover assembly 1

2 UR810-00007 Grass catcher cover 1

3 UR810-00008 right side plate 1

4 UR810-00009 left side plate 1

5 UZT85-00135 Washer - 4 8

6 UR810-00010 Screw - 4x16 8

7 UR810-00011 Grass catcher frame assembly 1

8 UR810-00012 Grass catcher frame 1

9 U455-00013 Nut - M6 4

10 U455-00054 Washer - 6 4

11 UG700-00129 Bolt - M6x20 4

12 UR810-00013 Grass bag hand lever 1

13 UR810-00014 Grass bag 1

14 UG390-00056 hand lever grip  1

15 UR810-00015 lever block 1

16 UR810-00016 pin - 6x35 1

17 UR810-00017 control lever 1

18 U455-00006 Nut - M5 1

19 UR760-00074 Bolt - M5x30 1

20 UR810-00018 Screw - 5x35 6

Part 2: Grass catcher assembly



3：Shield part

2

7

10

11 12

52

14

13

15 13 17

13 33

38

40

41 33

37
33

29
28
27

32

31
33

34
35

36

30

24

25
26

26

23

1920
21 18
22

16

9 2

8

6

5

2

4 3

1
2

39 424344

45

46

47

48 49

49

50

51

31

31

1313

15

53

41

54



No. ART NAME Qty
1 UR810-00019 left light plate A 1

2 UR810-00020 Screw - K22x5 4

3 UR810-00021 Left light cover A 1

4 UR810-00022 left light plate B 1

5 UR810-00023 Left light cover B 1

6 UR810-00024 Right light plate B 1

7 UR810-00025 Right light cover B 1

8 UR810-00026 Right light plate A 1

9 UR810-00027 Right light cover A 1

10 UR810-00028 light base 1

11 UR810-00029 front head shell nose 1

12 UR810-00030 front head shell  1

13 UR810-00010 Screw - K40x16 18

14 UR810-00032 Middle shell 1

15 UZT85-00135 Washer - 4 4

16 UR810-00034 plug of middle shell 1

17 UR810-00035 Back shell 1

18 UR760-00032 bumper plug 2

19 U537-00023 Bolt - M8x35 4

20 U455-00061 Washer - 8 4

21 U455-00007 Nut - M8 4

22 UR810-00036 Bumper 1

23 UR810-00037 Screw - 4x12 8

24 UR810-00038 transplant plate B 2

25 UR760-00041 Nut - M4 8

26 UZT85-00136 Screw - M4x12 8

27 UR810-00039 Middle pedal 1

28 U506-00028 spring washer - 5 4

29 UR810-00040 screw - 5x20 4

30 UR810-00041 Right pedal 1

31 UR810-00042 Screw - M4x15 9

32 UR810-00043 Left pedal 1

33 UR810-00044 Screw - M5x16 20

34 U455-00054 Washer - 6 6

35 UG700-00056 Spring washer - 6 6

36 UG700-00055 Bolt - M6x20 6

37 UR810-00045 Left body shell 1

38 UR810-00046 Middle body shell 1

39 UR810-00047 Right body shell 1

40 UR810-00048 Screw - 5x50 3

41 UG700-00038 Big washer - 5 3

42 UR760-00058 start switch 1

43 UR810-00049 Monitor 1

44 UR760-00053 Level switch 1

45 UR760-00052 cruise button 1

46 UR760-00051 Front light switch 1

47 UR760-00050 reverse switch 1

Part 3: Shield Part   



48 UZT85-00154 Cutting switch 1

49 UR810-00050 transplant plate A 9

50 UR760-00060 Charge base 1

51 UR810-00051 screw - 3x16 2

52 UR810-00052 screw - 3.5x10 4

53 UR810-00053 Front mask 1



4：Indicator part

1

24

5

6

8

9

10 11

12
13

3

7

14



No. ART NAME Qty
1 U455-00006 Nut - M5 1

2 UR810-00054 Stage bolt  1

3 U506-00049 Washer 1

4 UR810-00055 Bracket  1

5 UV160-00037 Nut - M3 2

6 UV160-00024 Screw - M3x20 2

7 UV160-00036 Washer - 3 2

8 UR810-00056 Indicator switch 1

9 UR810-00057 Sliding baffle 1

10 UR810-00058 Cover 1

11 UR810-00042 Screw - 4.2x16 4

12 UR810-00060 Pressing stick  1

13 UR810-00061 Connecting stick 1

Part 4: Indicator Part 



5：Discharging part

2
3

4

5

6

20

8

9

10

15

11

5

18

17167

12

5

13
4
7

14

7 4
1

19

21

22



No. ART NAME Qty
1 UR810-00062 discharging pipe 1

2 UR810-00063 discharging pipe left part 1

3 UR810-00064 discharging pipe right part 1

4 U455-00061 Washer - 8 9

5 UR200-00054 Bolt - M8x25 12

6 UR810-00065 Grass catcher 1

7 U455-00007 Nut - M8 9

8 UR760-00038 Screw - M4x20 2

9 UR810-00066 Walking controller 1

10 UR760-00039 Spacer 4

11 UR760-00041 Nut - M4 2

12 UR810-00067 eft bracket of grass bag back plat 1

13 UR810-00068 ght bracket of grass bag back pla 1

14 UR810-00069 Supporting frame of battery cabin 1

15 UR760-00040 Insulation cushion 2

16 UR810-00070 Screw - M5x16 2

17 UZT85-00134 Limit switch 1

18 U455-00006 Nut - 5 2

19 U506-00049 Washer - 5 2

20 UR810-00071 Check ring 2

Part 5: Discharging part 



6: Battery part

1

2

3

4

5

6

7

8

9

10

11

12



No. ART NAME Qty
1 UR810-00072 Battery cabin cover 1

2 UR810-00073 Lithuim battery（31AH） 1

3 UR760-00064 Dustproof ring A 2

4 UR760-00065 Dustproof ring B 2

5 UR760-00037 Lower dustproof sponge 3

6 UR760-00066 Hasp 2

7 UR810-00074 Rivet 4

8 UR810-00075 Battery cabin 1

9 U537-00060 Bolt - M8x20 2

10 U455-00053 Spring washer - 8 2

11 U455-00061 Washer - 8 2

12 UR810-00076 Right dustproof sponge 1

Part 6: Battery part



7:Brake part

1

2

3

4

5

6
7

8

9

10

11

12
13



No. ART Name_English Qty
1 U455-00007 Nut - M8 6

2 U537-00023 Bolt - 8x35 4

3 UR810-00077 Pressing plate 2

4 UR760-00126 Brake stick base 4

5 UT160-00046 Bolt - 8x60 2

6 U455-00061 Washer - 8 4

7 UR810-00078 Right brake cable 1

8 UR810-00079 Left brake cable 1

9 U455-00054 Washer - 6 2

10 U455-00085 Check ring  2

11 UR810-00080 Twist spring 1

12 UR810-00081 Brake stick 1

13 UR760-00130 Brake switch 1

14 UR760-00128 Padel bush 1

15 UR760-00082 split pin 2

16 UR810-00082 Fix plate 1

Part 7: Brake part



1

2

3

4

5

6

7 8

9

10

11

12

13

14

8: Chassis part

11

10

15

16

17

1819 20



No. ART NAME Qty
1 UR760-00049 Throttle controller   1

2 U506-00049 Washer - 5 4

3 U455-00006 Nut - M5 4

4 UG806-00023 Bolt - M5x16 4

5 UR760-00041 Nut - M4 4

6 UR760-00040 Insulation cushion 4

7 UR760-00039 Spacer 6

8 UR760-00038 Screw - M4x20 4

9 UR810-00083 Right controller 1

10 UV160-00037 Nut - M3 4

11 UV160-00035 Screw - M3x16 4

12 UR760-00059 Controller of light 1

13 UR760-00068 Rubber ring 60 4

14 UR810-00084 Chassis 1

15 UG806-00069 Bolt - M6x16 2

16 U455-00054 Washer - 6 2

17 U455-00013 Nut - M6 2

18 UR810-00085 Partition plate 1

19 UT160-00002 Bolt - M8x45 2

20 U455-00061 washer - 8 4

21 U455-00007 Nut - 8 2

22 UR810-00086 trailer plate 1

23 UR810-00087 Left controller 1

24 UR760-00061 Horn 1

Part 8: Chassis Part



9: Mulching plug part

1

2

3

4

5

6



No. ART NAME Qty
1 UR810-00088 Mulching plug grip 1

2 UR810-00089 Screw 1

3 U506-00049 Washer - 5 1

4 U455-00006 Nut - M5 1

5 UR810-00090 Pull spring 2

6 UR810-00091 Mulching plug spring 1

7 UR810-00092 Pin axis 1

8 UR810-00093 Mulching plug  1

9 UR810-00094 Mulching plug grip bush 1

Part 9: Mulching plug part



10: Park component

1

2

3

45

6

7

8



NO ART NAME Qty
1 UR810-00095 Park grip  1

2 UR810-00096 Park grip bracket 1

3 UR810-00097 Bolt - M5x40 1

4 U455-00006 Nut - M5 1

5 U506-00049 Washer - 5 1

6 UR810-00098 Twist spring 1

7 UAE55-00011 Bolt - M6x8 2

8 UR810-00099 Park grip bush 1

Part 10: Park component



11: Steering part

1

2

3

4

5

6

7

8

9

10

11

12

13



No. ART NAME Qty
1 UR760-00001 Steering Wheel 1

2 UR200-00076 Nut - M12 1

3 UR200-00074 Washer - 12 1

4 UR810-00100 Steering base assembly 1

5 UR390-00081 Bolt - M6x16 4

6 U455-00054 Washer - 6 4

7 U455-00013 Nut - M6 4

8 UT160-00047 Bolt - M8x80 4

9 UR810-00101 Pressing plate 2

10 UR760-00004 Steering gear base 4

11 U455-00061 Washer - 8 4

12 U455-00007 Nut - 8 4

13 UR760-00005 Steering gear 1

Part 11: Steering Part



12: Height adjustment
1

2

3

45
6

7

8

9

10
11

12

13
14

15
16

1718

19

2021

22

23

247

25

26

7

15

7

7

8

8

8



No. ART NAME Qty
1 UR760-00114 Adjustment lever 1

2 UR810-00102 Adjustment handle 1

3 UR810-00103 Graduator 1

4 U081-00001 Adjustment spring 1

5 UR760-00117 Pin axis 1

6 UG806-00011 Check ring - 6 2

7 U455-00061 Washer - 8
8 U455-00007 Nut - M8 11

9 UR200-00058 Bolt - M8x20 2

10 UR760-00103 Adjustment rod bush 3

11 UR760-00104 Check ring - 12 2

12 UR810-00105 Adjustment rod 1

13 UR810-00106 Pull Stick 2

14 UR810-00107 Back swing stick 2

15 UR760-00024 Nylon washer 8

16 UR760-00023 Stage bolt 8

17 UG700-00022 Nut - M8 2

18 U537-00023 Bolt - M8x35 2

19 UR810-00108 Left pull arm 1

20 UR810-00109 Right pull arm 1

21 UR760-00111 Limit block 1

22 U506-00058 Big washer - 8 1

23 UR810-00110 Pin axis B 1

24 UR760-00121 Split pin 2

25 UR810-00111 Front swing frame 1

26 UR810-00112 Pin axis A 1

Part 12: Height Adjustment

14



13: Front wheel

1

2

3

4

5

6

7

8
9

10
11
12

13

14

16
17 18

16
17

18

15

19
20

21

22

19

23

19
20

21

22

23
19

15

24



No. ART NAME Qty
1 UR760-00083 Bolt - 5*12 1

2 U506-00028 Spring washer - 5 1

3 U506-00049 Washer - 5  1

4 UR760-00151 Limit plate 1

5 UR760-00152 Pin Axis of front wheel bracket 1

6 UR760-00153 Cushion 2

7 US270-00011 Check ring 2

8 UR200-00071 Washer - 16  6

9 UR760-00103 Rubber bush 2

10 UR760-00155 Front wheel hanging beam 1

11 UR760-00156 Rubber bush 2

12 UR760-00157 Big washer 2

13 UR760-00158 Left wheel axis 1

14 UR760-00159 Right wheel axis 1

15 UR760-00160 Dust-proof cover 4

16 UR760-00161 Axis bush 2

17 UR760-00162 Bearing  4

18 UR760-00163 Wheel 2

19 UR760-00164 Oil cup 2

20 UR760-00143 Air tap 2

21 UR810-00113 Wheel hub 2

22 UR760-00167 Tire 2

23 US270-00093 Nut - M16 2

Part 13 :Front Wheel  



1

2

3

4

5

6

7

8

9

10

11 12 13

14

15

16

17

18

19

20

13

10

21

22

5

6

23

10

14: Cutting deck assembly



No. ART NAME Qty
1 U455-00006 Nut - M5 6

2 U506-00049 Washer - 5 6

3 UG806-00023 Bolt - M5x16 6

4 UR760-00084 Engine cover 2

5 U455-00013 Nut - M6 20

6 U455-00054 Washer - 6
7 UG700-00138 Bolt - M6x16 12

8 UR810-00114 Cutting deck 1

9 UG700-00159 Bolt - M8x65 4

10 U455-00061 Washer - 8
11 UR760-00096 Universal wheel 4

12 UR760-00095 Universal wheel bearing 8

13 U455-00007 Nut - M8 6

14 UR760-00098 Cutting Motor 2

15 UR810-00115 Motor base 2

16 UZT85-00002 Nut - M10 2

17 U455-00049 Dish wash 2

18 UR810-00116 Left blade 1

19 UR760-00100 Adaptor 2

20 UR810-00117 Grass deflector  1

21 U506-00064 Bolt - M8x20 2

22 UR810-00118 Right blade 1

Part 14: Cutting Deck Assembly

10

20



15: Rear transmission

1
2

3

4

5

6

7

8

3

1

2
4

9

10

6

11



No. ART NAME Qty
1 UR760-00139 Nut 6

2 UR760-00140 Wheel 2

3 UR760-00141 Tire 2

4 UR810-00119 Wheel hub 2

5 UR760-00143 Air tap 2

6 UR760-00144 Combined bolt - M8*25 4

7 UR760-00145 Left shaft assembly 1

8 UR760-00146 Motor 1

9 UR760-00147 Gearbox 1

10 UR760-00148 Right shaft assembly 1

11 UR760-00149 Rear transmission assembly 1

Part 15 :Rear transmission



1

2

16: Charger and cables

3



No. ART NAME Qty
1 UR760-00168 Charger 1

2 UR760-00169 harger wire（European standard 1

3 UR810-00120 Cables and cards 1

Part 16 :Charger and Cables



17: Grass catcher hook

12

3 4

5

6

7 8



No. ART NAME Qty
1 UG806-00023 Bolt - M5x16 2

2 U506-00049 Washer - 5 4

3 U455-00006 Nut - M5 2

4 UR810-00121 Hook bracket 1

5 UR810-00122 Frame hook 1

6 UR810-00123 Pull spring  1

7 UG806-00011 Washer - 6 1

8 U455-00013 Nut - M6 1

Part 17: Grass catcher hook




